
   Master Thesis | Sejal Dangi 

 

1 

 

  

  Developing a Design Method for Blackwater Reuse in 

  Urban Non-Sewered Sanitation Systems 

   Insights from the NEST Case Study    

Sejal Dangi 

Master Thesis 

MSc Environmental Engineering 

Delft University of Technology 

(TU Delft) 

Swiss Federal Institute of 

Aquatic Science and Technology 

(Eawag) 

ETH Zürich 



   Master Thesis | Sejal Dangi 

 

2 

 

 

Developing a Design Method for Blackwater 

Reuse in Urban Non-Sewered Sanitation 

Systems 

Insights from the NEST Case Study 

 

 

Master thesis submitted to Delft University of Technology 

in partial fulfilment of the requirements for the degree of 

Master of Science 
[...]
community were presented to experts at Eawag. Details about these experts were provided in 3.3.2 

Selecting one reuse category. The experts concurred that non-potable reuse is the most suitable option 

for a pilot test at NEST, considering factors such as the demand for recycled water and operational 



   Master Thesis | Sejal Dangi 

 

65 

 

simplicity (see also 4.3.2 Selecting one reuse category). The following sections will discuss how the 

design outlined in the previous sections can be adapted for implementation at NEST. 

 

4.4.1.1 Process design 

The adapted process design for pilot testing at NEST is shown in Figure 19, with the underlying 

assumptions and decisions outlined in the following paragraphs.  

 

 

Figure 19: The schematic depicts a proposed process design for blackwater reclamation intended for non-potable applications, which 

future researchers will pilot test at NEST. 

 

Assumptions. The unit sizing of treatment units downstream of the screw press is based on the 

assumption of a minimum flux required to achieve optimal recovery during ultrafiltration. This flux was 

assumed to be 2.5 L/m2-h and was derived from the existing greywater unit at NEST, which handles 1600 

L/day using six ultrafiltration membrane modules. It was estimated that three membrane modules would 

be necessary to handle the influent blackwater flow, previously measured to be approximately 640 L/day 

(Appendix 9). This results in a flow rate of 45 L/hour1 that should enter the ultrafiltration membrane, 

which was also set as the design flow rate for treatment units downstream of the screw press. 

Secondary treatment. The MBBR was sized according to an influent flow rate of 45 L/hour and flow-

weighted average concentration of the screw press liquid (4.1.2 Water quality). The ISO 30500:2018 

standard (ISO, 2018) was used to determine the effluent quality. For reference, ISO standard specifies 

the following effluent quality target for the entire non-sewered sanitation system: TSS: 30 mg/L, COD: 

50 mg/L, TN = 70% removal, TP = 80% removal (Table 4). Due to the lack of data on greywater and 

urine quality, the ISO standard was assumed to apply only to the blackwater system, and the required 

effluent quality for TN and TP was determined accordingly. Separation from toilet was also not 

considered as data was unavailable. Retention times in the MBBR were calculated to be 1.2 hours each 

in the aerobic and anoxic zones based on BioWin modeling, which were then used to determine the 

optimum capacity of the equalization tank. 

Primary treatment. Blackwater enters the existing 130 L equalization tank at NEST, followed by the 

flocculation tank (50 L) and the screw press, which together provide primary treatment. However, the 

equalization tank's capacity was found to be insufficient to handle peak flows, considering the hydraulic 

                                                      

1 Flux (2.5 L/m2-h) × Number of membranes (3) × Area of each membrane (6 m2) 



   Master Thesis | Sejal Dangi 

 

66 

 

retention time calculated for the MBBR in the previous paragraph. Table 13 shows that during peak 

times (10:00 – 17:30), the tank fills to 130 L in 1.5, 2.5, 3.5 hours, which would quickly overload the MBBR, 

where the hydraulic retention time is calculated to be 2.6 hours. To address this, either the equalization 

tank capacity must be increased or an additional buffer tank should be added after the screw press. 

Here, it was assumed that the capacity of the existing equalization tank is increased, recalculating it to 

be 300 L.  

 

Table 13: Time required to fill in 130 L in the equalisation tank based on data collected from NEST on 29 February, 2024 over 24 

hours.  

Time slot Number of hours to fill 130 L 

12:00 – 10:00 10 

10:00 – 11:30 1.5 

11:30 – 14:00 2.5 

14:00 – 17:30 3.5 

17:30 – 23:59 6.5 

 

Tertiary and advanced treatment. Solid-liquid separation after the MBBR is accomplished using a 

media clarifier as discussed in 4.3.1.1 Reuse category 1 and 2 (Non-potable reuse). The hydraulic 

loading of a media clarifier was assumed to be 2.2 m3/m2-h (Nof et al., 2024) to calculate the capacity of 

the media clarifier. Sludge from the media clarifier is recycled back to the equalization tank, from where 

it is dewatered in the screw press. This process removes solids contributing to total COD, nutrient and 

TSS removal from influent blackwater, fulfilling the goals of secondary treatment. This approach avoids 

the added complexity of installing sludge dewatering systems. Note that this is not an IFAS configuration, 

as the suspended biomass is not intentionally reintroduced into the MBBR. The chemical demand for 

phosphorous precipitation includes 100 g/day aluminum sulfate, equivalent to 21 kg/year. Chemical 

demand is low, and dosing can be managed similarly to CP314 dosing during flocculation. The area of 

the GAC and the UV dosage were calculated using the assumptions and equations presented in 

Appendix 6. 

 

4.4.1.2 Considerations and recommendations 

To enhance the process design and simplify pilot testing for blackwater reuse in the NEST, several key 

considerations and recommendations should be addressed. 

Define water reuse goals and standards. The process design should be tailored according to specific 

reuse applications. For instance, if the blackwater is intended for infiltration into groundwater, a lower 

dose of UV treatment may suffice. It is crucial to ensure that the design adheres to relevant standards. 

While the current design complies with ISO standards, these are based on pathogen targets for human 

contact and may not directly apply to Switzerland. Therefore, selecting appropriate local targets and 

verifying that the process design meets these targets is essential. The present design is suitable for 

applications such as infiltration in blue-green infrastructure or construction water, provided ISO 

standards are used for compliance. 

Increase urine separation. Enhanced urine separation simplifies the blackwater reuse process by 

meeting nutrient removal targets through source separation (4.3.3.2 Urine separation). This removes 

the chemical demand for phosphorous precipitation. Given that the NEST already has a urine treatment 

and concentration system, it is advisable to increase urine separation before pilot testing blackwater 

reuse. This approach makes the design more applicable to other communities with effective source 



   Master Thesis | Sejal Dangi 

 

67 

 

separation practices. Additionally, increased urine separation allows for the use of simpler technologies, 

such as vermifiltration, instead of MBBR, saving energy, and capital costs (4.3.3.2 Urine separation). 

Co-treatment with greywater. To maximize the amount of water available for reuse from NEST, 

consider co-treating the blackwater left after the screw press with the existing greywater system, which 

is currently underutilized. Assess the available capacity for blackwater treatment within the greywater 

system and discuss the feasibility of co-treatment. This evaluation should determine whether the design 

is replicable in other urban communities and weigh its pros and cons. Co-treatment with greywater could 

also be a viable alternative if there is insufficient space to install a new blackwater reuse unit in the NEST. 

Alternative to chemical dosing. Although aluminium sulfate was considered for chemical dosing, 

electrocoagulation is another potential option. Experiments are needed to determine the optimal charge 

dosage and rate for effective flocculation of blackwater. Previous studies have shown success with 

electrocoagulation for blackwater (and greywater) (Aburto Vazquez, 2023; Gogoi et al., 2023; Talekar et 

al., 2018; J. Xu et al., 2023b), but results may not be directly transferable due to varying characteristics of 

blackwater in the NEST. In addition, the liquid after MBBR has a higher fraction of small colloidal matter, 

which may be challenging to flocculate. Therefore, conducting experiments to validate 

electrocoagulation as an alternative to chemical dosing is necessary before implementation in NEST.  

By considering these recommendations, the process design for blackwater reuse in the NEST can be 

optimized for simplicity, compliance, and broader applicability. 

 

4.4.2 Outlook for other urban communities 

The solutions presented in the previous sections were specific to a hypothetical urban community 

surrounding the NEST and the NEST in particular. This section explores the applicability of the results to 

other urban communities and demonstrates how to apply the methodology to produce unique solutions 

for blackwater reclamation in these settlements. 

 

Low-income countries 

In low-income countries, only 20% of the urban population is served by water-based sanitation systems 

(e.g., flush toilets), while the majority relies on dry sanitation methods (e.g., composting toilets) or open 

defecation. A primary consideration in these settings is assessing the practicality of domestic wastewater 

reuse, given the limited availability of wastewater. On the other hand, wastewater treatment is often 

neglected, with only 15% receiving treatment through sewer-based systems or fecal sludge 

management (UNICEF & WHO, 2023). Centralized or sewer-based wastewater treatment plants in these 

regions are typically overloaded, non-functional, or non-existent (especially in fragile and conflict-

affected countries) (WaterAid, 2019). Consequently, non-sewered sanitation can provide an effective 

pathway to improving access to safely managed sanitation. 

Common causes of failure for wastewater treatment facilities in low-income countries include high 

operation and maintenance costs, frequent power cuts, lack of sludge elimination capacity, lack of spare 

parts, limited qualified personnel, overcapacity, and overambitious effluent quality regulations. Simple 

technologies such as waste stabilization ponds often malfunction due to the lack of institutional capacity 

for sludge removal (WaterAid, 2019). Therefore, the previously discussed treatment train for blackwater 

treatment and reuse (MBBR, UF, GAC, UV) is not directly applicable in these settings because of high 

energy use and frequent maintenance requirements. Although certain technologies (e.g., membrane 

filters) are used in water treatment plants, their application for wastewater treatment in low-income 

countries is not documented (WaterAid, 2019). However, the method developed in this thesis can still 

be used to come to appropriate solutions for low-income settings.  



   Master Thesis | Sejal Dangi 

 

68 

 

The first and most important step would be to select effluent compliance standards and define reuse 

possibilities that can be confidently met in these settings, as discussed in 4.1.3 Reuse possibilities and 

effluent quality requirements. For instance, in many low-income countries, untreated wastewater is 

used for high-value vegetable production in urban and peri-urban locations, posing serious health risks 

for both agricultural workers and consumers. The market demand for fresh produce grown near cities 

often overlooks these risks (Raschid-Sally & Parkinson, 2004). Thus, it is crucial to define appropriate 

reuse applications along with relevant standards that can reliably protect public health and the 

environment while being cost-effective. 

Assuming a relaxed nutrient removal standard (as defined in Table 6) is selected and the reclamation 

unit will be installed underground, the following technologies could be selected using the pre-selection 

matrix presented in 4.2.1 Pre-selection.  

 Secondary treatment: Trickling filter, Rotating biological contactor, Upflow anaerobic sludge 

blanket/Trickling filter, Vermifiltration, Anaerobic filter, Anaerobic baffled reactor 

 Tertiary treatment: UV disinfection, Chlorination, Polishing pond 

Having selected appropriate technologies and configuring them into treatment trains, the decision-

making criteria defined in 4.2.3 Decision-making criteria can be utilised to select an appropriate 

treatment train. The weighting of the cirteria have to be set carefully according to the context. For 

example, in this settings with poor electricity supply, or high maintenance requirements, the decision-

making criteria related to energy, and maintenance should be weighed higher since the most 

importance. This comparison will result in a treatment train that is most appropriate for the low-income 

setting to accomplish wastewater reuse.  

 

Middle-income countries 

In lower and upper middle-income countries, nearly 50-75% of the wastewater is treated via fecal sludge 

management or sewer-based systems, and 75-95% of the population is served by septic tanks or flush 

toilets connected to sewers (UNICEF & WHO, 2023). Therefore, wastewater reuse in these countries has 

significant potential. The reasons for the failure of treatment plants in these regions differ somewhat 

from those in low-income countries. While desludging and operation and maintenance (O&M) issues 

remain common, other problems include under capacity or over-capacity, abandonment, and 

inadequate financing models (WaterAid, 2019).  

The choice of technology seems not a major hindrance in these countries (WaterAid, 2019). For instance, 

in India several fecal sludge treatment plants use MBBR followed by pressure sand filters, GAC and 

chlorination or UV for wastewater treatment (Vijayan et al., 2023). In Namibia, wastewater reclamation 

for drinking water production was established in 1969 and uses technologies such as activated sludge, 

rapid sand filtration, ultrafiltration, granular activated carbon and chlorination (Gerrity et al., 2013). 

However, the lack of adequate financing can hinder procurement as well as increase O&M costs which 

need to be borne by the users (Onu et al., 2023). Therefore, alternatives to ultrafiltration especially may 

be explored in these contexts for blackwater reclamation. This is discussed further in 6 

Recommendations.  

In addition to the above considerations, source-separation of urine in middle-income countries requires 

careful assessment. For instance, in the municipality of eThekwini, South Africa, Roma et al. (2013) found 

a very low satisfaction with urine-diverting toilets after 10 years of implementation due to the smell in 

the toilets and malfunctioning of the pedestal. Therefore, the technology employed for urine diversion 

plays a crucial role in success of non-sewered sanitation. Additionally, in urban areas, transporting urine 

to agricultural sites may not be practical, necessitating its concentration to reduce volume (Larsen et al., 

2009). This process involves a high energy requirement and significant carbon footprint, as 

demonstrated in 4.3.4 Carbon footprint analysis. Therefore, while greywater and blackwater separation 

could be implemented in new urban settlements, achieving widespread acceptance and scalability for 

urine separation may take several years.  



   Master Thesis | Sejal Dangi 

 

69 

 

In middle-income countries, it is essential to first evaluate whether source separation is feasible and 

environmentally sustainable. Based on this assessment, an appropriate technology and treatment train 

can then be selected and designed using the methodology developed in this thesis, as well as the results 

from the uncertainty analysis.  

 

High-income countries 

In high-income countries, about 85% of the population is connected to sewers. Nonetheless, non-

sewered sanitation can offer sustainable alternatives as sewer-based infrastructures approach the end 

of their lifespan or reach capacity (Shaw et al., 2021). Non-sewered treatment systems, such as the 

johkasou systems in Japan, are successfully being applied on a larger scale today and are also being 